PARTS LIST (Continued) 6009529 GRINDING HEAD ASSEMBLY
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PARTS LIST (Continued)

6009529 GRINDING HEAD ASSEMBLY

DIA.
NO.

2.

PART
NO.

B190831 ....
B191233 ...
B190633 ....
B250819.....
B251616 ....
B255011 ....
B310811 ....
B311001 ....
B311401 ...

..C250420....
...C251020 ....
...C252420 ...
...C310420....
...C372020....
...H252802.....
...H311602 ....
...H372002....
...H502001....
...J251000.....
...J252000.....
...J257000.....
..J371100.....
....J377000.....
...J377100.....
...J502100.....
...6009126 ....
...K190001 ....
...K250001 ....
..K251501 ...
...K310001 ....
...K311501 ....
...K370001 ....
.. K371501 ...
...6009125 ....
...6009039 ....
...3579109 ....
...3589081 ....
...3649018 ...
...3700090 ....
.. 3707933.....
...3708148
...3708213 ...
...3708458 ...
...3708461 ...
...3708561 ....
...3709062 ....
...3709304 ....

PART
NAME

10-32x1/2 Socket Head Cap Screw
10-32x3/4 Pan Head Machine Screw
10-32x3/8 Pan Head Machine Screw
1/4-20x1/2 Truss Head Machine Screw
1/4-20x1 Button Head Cap Screw
1/4-20x3-1/8 Socket Head Cap Screw
5/16-18x1/2 Socket Head Cap Screw
5/16-18x5/8 Hex Head Cap Screw
5/16-18x7/8 Hex Head Cap Screw
1/4-20x1/4 Socket Setscrew Cup Pt.
1/4-20x5/8 Socket Setscrew Cup Pt.
1/4-20x1-1/2 Socket Setscrew Cup Pt.
5/16-18x1/4 Socket Setscrew Cup Pt.
3/8-16x1-1/4 Socket Setscrew Cup Pt.
.25 Dia x 1.75Lg Roll Pin

.31 Dia x 1 Lg Roll Pin

.38 Dia x 1.25 Lg Roll Pin

.50 Dia x 1.25 Lg Dowel Pin

1/4-20 Hex Nut

1/4-20 Hex Jam Nut

1/4-20 Thin Locknut

3/8-24 Hex Nut

3/8-16 Locknut Jam Nylon

3/8-16 Locknut Hex Nylok Full

1/2-20 Hex Jam Nut

Rubber Gasket

#10 Flat Washer

1/4 Flat Washer

1/4 Split Lock Washer

5/16 Flat Washer

5/16 Split Lock Washer

3/8 Flat Washer

3/8 Split Lock Washer

Rubber Washer

Grind Head Spash Guard

Nylon Plug 3/16 Dia.

Spacer .191 1D x .438 OD x 43 Lg
Outer Flange

Grinding Wheel 6" Dia x .75" Wide
Cord Clip

.... Handwheel 4.5 Dia

.24 OD x .62 Lg Comp. Spring
Sharp Warning Decal

RPM Warning Decal
3/8-16x1.56Lg Adj. Handle
Conical Washer

Thrust Washer

DIA.
NO.

48.
49....
50w
5 i
5P
53..
54 ..
33...
56....
57...
58....
B9....
60....
615
62
63,
64....
65....
66....
67....
68....
69....
70....
G -
72....
i
74....
TS
761
77....
T8
79...;
80....
B
82....
83....
84...
85..
86....
87
88....
89....
90....
91....
90....

PART
NO.

...3709370 ....

3709437 ...
3709463 ....
3709620 ....
3709764 ...
3709809 ....
3809047 ...

.3889059 ...

3889088 ....
6009040 ....
3969027 ....
3969057 -....
3969058 ....
3969065 ....
4509385 ....
6009024 ....
6009025 ....
6009026 ....
6009027 ....
6009029 ...
6009030 ....
6009031 ....
6009034 ...
6009037 ....
6009041 ....
6009044 ...
6009083 ...
6009084 ....
6009088 ....
6009136 ....
6009216 .....
6009023 ....
6009535 ....
6009587 ....
6009598 ....
3708448 ...
3707155 ...

..6009195 ...

3707976 ...
3709372.....
3707991 ...
B311211 ...
R000453....
6009133 ...
3702508 ....

PART
NAME

Handle

3/8-16 Adj Handle

Rod End Bearing

Conical Washer

V-Belt

.375 Dia x .38 Lg Shoulder Bolt
Clear Indicator

1.13 OD 2.0 Lg Compr. Spring
.62 Bore Pulley

Belt Guard Weldment
Adjusting Arm

Reel Guide Finger

Guide Finger Support

4061D x 1Lg Steel Spacer
Rotation Decal

1/2-10 ACME Backlash Nut
Gib Plate

Tapped Pivot Sleeve

ACME Adjusting Shaft

. Keeper Plate

Shaft Locking Stud

.386 ID x .56Lg Steel Spacer
Calibrated Ring

Wheel Guard

Angle Locking Pin

4.50 Dia Modified Handwheel
Grinding Head Slide Base
Grinding Head Pivot Base
Grinding Head Swivel Base
Feed Screw Guide

Rear Belt Guard

ACME Adjusting Shaft

Tee Handle Assembly
Grinding Head Arbor Assembly
1/4-20 x .5Lg Tee Knob Assy.
Electrical Warning Decal
Black Wire Nut w/Setscrew
Grind Motor Cord

3/8 Cable Connector

.50 Dia Hole Plug

3/4 HP Motor

5/16-18x3/4 Socket Head Screw
Flat Washer

Small Relief Guide Finger
Dressing Stick
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